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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 418338 B@JJLE FOR STOP RING

2 2 418339 SOFTGRIP HANDLE

3 1 418340 BAJILE RING

4 1 418341 STYRR@R GVRE GUIDE TUBE

5 1 418342 BESLAG BRACKET

6 2 418276 SKRUE ST4.2X35 SCREW ST4.2X35

7 1 418277 FLANGEBOLT M6X45 COLLAR BOLT M6X45

8 1 418343 DAEKSEL LID

9 1 418344 GEAR BRACKET

10 2 418279 PLADESKRUE ST2.9X13 PLATE SCREW ST2.9X13

11 13 418280 LASEM@TRIK M6 LOCKING NUT M6

12 4 418281 PLADESKRUE ST4.8X32 PLATE SCREW ST4.8X32

13 1 418345 BESLAG BRACKET

14 1 418346 HOLDER HOLDER

15 2 418347 GASARM THROTTLE LEVER

16 1 418348 GASARM KOMPLET THROTTLE LEVER

17 3 418349 SKIVE M6 WASHER M6

18 1 418284 LASEM@TRIK M6 LOCKING NUT M6

19 1 418350 GASKABEL THROTTLE CABLE

20 2 418351 BOLT BOLT

21 2 418352 AFSTANDSB@S SPACER GLAND

22 2 418287 PIN PIN

23 2 418353 HANDTAG HANDLE

24 1 418354 PANEL PANEL

25 1 418491 KABEL CABLE

27 4 418357 FINGERSKRUE WING NUT

28 2 418288 STRIPS STRIP

29 1 418358 STYRRZR UNDER GUIDE TUBE

30 1 418289 KABEL CABLE
HASTIGHEDSREGULERING

31 2 418290 STALBOLT M8X30 STEEL BOLT M8X30

32 1 418359 OPSAMLER COLLECTOR

33 1 418360 BYJLE FOR OPSAMLER RING

34 2 418292 FLANGEBOLT M6X14 COLLAR BOLT M6X14

35 1 418361 UDKASTERKLAP DISCHARGE CHUTE

36 4 418294 SKIVE WASHER

37 1 418362 AKSEL SHAFT

38 1 418296 FIEDER SPRING

39 1 418297 BESLAG BRACKET

40 1 418298 STYRHOLDER VENSTRE GUIDE HOLDER

41 4 418299 FLANGEBOLT COLLAR BOLT

42 11 418300 LASEM@TRIK LOCKING NUT

43 4 418301 SKRUE SCREW

44 1 418302 FORBINDER CONNECTOR

45 2 418303 PLADE PLATE

46 1 418304 KLIPPESKJOLD CUTTING DECK

47 1 418363 FORSKZARM FRONT MUDGUARD

48 1 418364 KOFANGER BUMPER

49 2 418305 FORHJUL 8" WHEEL 8"

50 4 418306 AFSTANDSB@JS SPACER GLAND




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

51 2 418365 NAVKAPSEL 8" HUB CAP 8"

52 4 418307 FLANGEBOLT M6X12 COLLAR BOLT M6X12
53 5 418366 SKIVE M6 WASHER M6

54 8 418367 KUGLELEJE BALL BEARING

55 1 418310 AKSEL SHAFT

56 7 418311 SKIVE WASHER

57 2 418312 FIEDER SPRING

58 2 418368 BESLAG YVRE BRACKET

59 2 418313 FIJEDER SPRING

60 2 418369 BESLAG NEDRE BRACKET

61 7 418370 PLADESKRUE ST4.2X22 PLATE SCREW ST4.2X22
62 4 418371 FLANGEBOLT M6X50 COLLAR BOLT M6X50
63 1 418372 BOLT M8 BOLT M8

64 1 418317 REMSKIVE BELT PULLEY

65 1 418373 REMSKAERM BELT GUARD

66 1 418318 NOT KEY

67 1 418319 KNIV 20" BLADE 20"

68 1 418320 SKIVE WASHER

69 1 418321 STALBOLT 3/8"-24-UNF STEEL BOLT M5

70 1 418322 KNIVHOLDER BLADE HUB

71 3 418374 BASNING BUSHING

72 2 418323 MZTRIK M5 NUT M5

73 2 418324 BOLT M6X12 BOLT M6X12

74 1 418325 HAIDEJUSTERING HEIGHT ADJUSTMENT
75 1 418375 STYRHOLDER H@JRE GUIDE HOLDER

76 1 418376 UDKASTERKLAP DISCHARGE CHUTE
77 2 418326 SKZARM TIL BIO MULCING PLUG

78 1 418377 AKSEL SHAFT

79 1 418378 FIEDER SPRING

80 1 418379 BESLAG FOR UDKASTER BRACKET

81 1 418380 UDKASTERSKARM CHUTE

82 1 425139 GEAR

83 2 418381 NAVKAPSEL 11" HUB CAP 11"

84 2 418382 BAGHJUL 11" WHEEL 11"

85 2 418383 SEEGERING U12 RETAINER RING U12
86 1 418328 PALHJUL VENSTRE RATCHET WHEEL

87 2 425140 NOT

88 2 418384 ST@VDAKSEL 11" DUST CAP 11"

89 2 418329 BASNING BUSHING

90 2 418330 MASKINESKRUE M6X16 MACHINE SCREW M6X16
91 1 418385 HZJIDEJUSTERING BESLAG BRACKET

92 1 418331 BAGAKSEL REAR AXLE

93 1 418386 HANDTAG H@JDEJUSTERING | HANDLE

94 1 418332 REM BELT

95 1 418387 PALHJUL HGJRE RATCHET WHEEL

96 1 418333 SKRUE ST4.8X16 PLATE SCREW ST4.8X16
97 1 418334 BIOPLUG MULCING PLUG

98 4 418335 MJTRIK M6 NUT M6

99 4 418336 SKRUE ST4.8X16 PLATE SCREW ST4.8X16
100 1 418388 GUMMIRING RING




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
101 2 418389 SKIVE WASHER
102 1 680675 B&S 675 SERIES
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